RONOVOST

OWNER'S
MANUAL

Snowblowers

Models
P-992 & P-992TRC
P-980 & P-980TRC
P-1040 & P-1040TRC

No. C208 ' T T T 12096



Copyright © Les Machineries Pronovost Inc., 1996

All rights reserved.
Printed in Canada.




TABLE OF CONTENTS

Section Item Page
1 INEroduction .....ceeesesesecsesnsnssssssssinnsnssssssssssssssssssssserseresessssssssssssssaes w5
2 Safety i . transsnesarenssnsassnnsniss w 6

General SATELY ...viviviviiieiiii e b 6

Safety i OPETation .......c.cccieicivrrrnenrinerenire st srere e ens 6

Safety with MaiNteRance ........cccreeveinrnineneensienesisiss e esssessssssssssseses 7

Safety in TrANSPOIT ...covircere e esessn st s s aensene 7

Safety 1N STOFAZE 11vvvveveiiiriirereee et er b bt et resene e 7

3 Decals ..uvnnnmsinnissscnisinissnsensssnnniissssssssse tesresenssnesasanssssatssaes 8
Safety DECALS ...ccviriririiniiciccceeer et et 8

Maintenance DECAlS .. ..ttt ee s e 10

4 Assembly ....cciieivnn A1
General aSSEMDLY .....cccoiiiiiiiiiniiiseee s 11

Motor on the rotary drum ..., 12

Hydraulic Chute Kit: MOtOL .......ccccooiinininicirisiiirieesiieeces e esescess s 13

5 SArt-up cuseemseeenssssssssesessssnn . reersassassnsnsasssnnans 14
Basic Start-up Procedures ......ooeeeeceerenreeeeccsceccimenreeeseeeses e seee e seesesans 14

6 MAINLENANCE .evreveesrcsnssessnsasssssasassissassasasssssssasssssssssnss sesessnsassesasasnasssstrsseses 15
7 STOTAZE 1ererrersresnsarsssnsrsrssssssssssssesssssssssssnsessssesssssasssssssssnens veverenssersassasasersasase 16
8 Trouble ShOOLINE v.uvorververeassnssensnssensnsensenersssasssssessnssenns vresrsensensssasasssssrases 17
9 Specifications rrsssssssssassasassansas s viuseeresasassessnsassases 19
10 Parts List ........ Cressesasstee s e SRR SR SRS S e h e sRe RS TR R 20
SNOWDBIOWET P-992 ..ovirieieieee e e 20

Snowblower P-992TRC ......cocviivivrrreriiieeeccsessinessesns e sesesssssss s seseenes 23

Snowblower P-980 P-1040 .......ccoeiviiiiiiivnreeniririseeennseeeeesesssssessssseeesens 26

Snowblowers P-980TRC P-1040TRC.........ccovvevmeuiimreseciieeeerecreseses e 29

Semi-industrial Chute PSI-02104 .......ccciviiniivniiiinineceeeseceseeesesssrenses 33

Industrial Chute PC-O2104 .........ccccooiiiiiirinisnssssissnaereere s ssssesssave e 34

Hydraulic telescopic chute PCTH-92104 .........ccoviievinivisiinnecrceinecceenins 35

Heavy Duty Kit ..ottt sessases s 36

P.T.O. Shaft 9225 ..o b1 37

PT.O.Shaft Q475 ..ottt s sbaa b 38

Gear BOX 0307 wvoreee et b1 39

Cylinder 2Z5TROB ....cooiiiiivii e eteee st stesa et rbe e e e 40

Y ICT 20 G 2 e esressesesesrerreseeresnsessnserseeesesereeesesnes 41

Hydraulic Motor DH 250 & DH 315....ccvvivenvinniiireneniessesnein e cressessesennes 42

11 TOrque CRATLt .....occcermissmsssssssmninniiniinsimsissmissiisimsmssssssssssssssssisnsessass 43
12 LA 15 ¢ 111 8O veesresaserssrssasssansnnsassssss 44







INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference,

Before starting the machine, you or any other person
who will be operating the Snowblower must

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

'The model and serial numbers are on the name plate
shown on Fig, 1

Tamiliarize yoursell with the safefy recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

Figure 1

MODEL: &5
SERJIAL NO: £
DATE OF PURCHASE: &




2

SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «SAFETY ALERT» is used in this manual

—and on-the safety decals-on-the-Snowblower—lt-warns-you

8) Prolonged exposure to noise may hamper hearing,
Protect yourself by wearing adequate protection
devices.

9) Hydraulic fluids under pressure can damage your skin,
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

11} Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

of the possibility of danger. Carefully read, understand and
follow all safety recommendations before operating the
Snowblower,

1) Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment,

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowblower.

4) Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will autornatically void the warranty,

5) Never operate the Snowblower with defective parts or
if damaged in any way. Have it repaired before
operating,

1) Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

2} Do not operate an engine in a confined or non
ventilated area. '

3) Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition,

4) Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6) Before operating, make sure the P.T.Q. is properly
installed and secured.

7) Before starting-up the Snowblower, make sure the
auger and drum areas are free of ice.

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 43,

7) Avoid wearing loose fitting clothing when working
with the Snowblower. These could get entangled in
moving parts of the equipment and cause accidents.

8) PutP.T.O. control in neutral positien before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge
- Chute.




SAFETY (cont'd)

10} Before unplugging the chute, always disengage the 2) Stop engine and relieve all hydraulic pressures before
P.T.O,, stop the engine and relieve all hydraulic doing inspection, maintenance or repairs.
pressures.
3) Never perform any work under the Snowblower while 2
11) Do not operate in excessive inclined conditions. Be it is supported only by the tractor's hydraulic system. It
careful when turning in slopes. must be completely supported by wooden blocks or

other safe means,
12} Never operate your Snowblower with missing guards or
without protective devices in place.

SAFETY IN TRANSPORT
13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper 1} On public roads, use proper safety lights and check
adjustment of the chute deflector, local regulations,
14) Never aim discharge chute towards people or animals. 2) Be alert while driving on the road. Never carry
This may cause serious injuries. passengers,
15) Always reduce operating speed in slippery conditions. 3) Always disengage P.T.O. while moving from one area

of work-to-anotier:
16) Be careful when backing-up, make sure you have good
visibility. 4) Tt is recommended to use both brake pedals
simultaneously for better control.
17) Always be on the lookout for objects which may enter
the snowblower. 5) The recommended road speed should be such as to
maintain full control over steering and braking,.
18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration, 6) Be careful while backing up, make sure you have good
Vibration is usually the indication of a problem. visibility.

19) At the end of the operation, disengage the P.T.Q., lower
the Snowblower, put transmission in neutral, apply SAFETY IN STORAGE

parking brake, stop engine and remove the key from the

ignition. 1} Provide adequate supports to prevent any accidental
overlurning of the Snowblower.
SAFETY WITH MAINTENANCE 2) Do not let children play in the area where the

Snowblower is stored.
1) Perform the Snowblower maintenance according to
recommendations contained in this manual.




%
DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A ATTENTION § A DANGER

1- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL.

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE,

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS [N PLACE.
e ——

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION.

Figure 4
Decal B Part no.: A101

2- GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

+ ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

GARDER L£S GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTEUR EN F’LM:E.'A

Figure 2
Decal A Part no.: A102 Figure 5

-8-



DECALS (cont'd)

A ATTENTION § 4\ DANGER

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rppm POWER

TAKE-OFF.

|
POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE.
N'UTILISER QU'AVEC UNE PRISE DE
FORCE A 540 rpm.

Figure 6
Decal C Part no.; A107
\\\ ADANGER///.
Figure 7
Decal D Pari no.: A103

ENVELOPPE PROTECTRIGE
| MANQUANTE
R NE PAS UTILISER

Decal E 1n Fig. 9 1s located directly on the P.T.O.
shaft. It is not visible when the safety shield is in
place. It must never be visible when you operate the
equipment.

Figure 9

R e .'_'._Ije:c'ﬁl'_E:':—“"' e —-___-__-_P-é-_f't no.:_KIOS_ - = -
-9.



DECALS (cont'd)

4\ DANGER 4\

Figure 12 Part no.: A 105

ARBRE DE TRANSMISSION

FOUY CEONTACT PEUT ETRE MORTEL

ROTATING DRIVELINE RESTEL KLOIGNE:
CONTACT CAN CAUSE DEATH FEOT AGRIPPER VETEMENTS

KEEP AWAY ! NEPAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DO NOT GPERATE WITHOUY OE L'ARBRE DE TRANSMISSION, DU

ALL DAIVELINE, TRACTOR AN%E TAACTEURA ET DE LA MACHINE.
EQUIPMENT SHIELDS IN PLACE | o, e 0 sECURITAIREMENT LES

DRIVELINES SECURELY DEUX EXTREMITES OE L'ARBRE DE R
ATYACHED AT BOTH ENDS TRANSMISSION. Figure 13 Part no.: A 106
DRIVELINE SHIELDS THAT TURN | S'ASSUAER QUE LES ENVELOPPES
FREELY OM DRIVELINE PROTECTRICES TOURNENT LIBRE.

MENT SUR L'ARBRE DE TRAN.
SMISSION

b ol ol ol W h, AN, Y |

ATTENTION

CHECK OIL LEVEL
PERIODICALLY.

Figure 10
Decal F Part no.: A 109

VERIFIER LE NIVEAU
D’HUILE PERIODIQUE-
MENT.

Figure 14

Decal G Part no.: A104

Figure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to mamtenance sectmn for more

—= —details e




ASSEMBLY

Figure 17

ASSEMBLY

1} The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

3) Ifyour snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear
box with the plate included (Fig. 17).

4) Install P.T.O. shaft with the shear pin end onto
the Snowblower gear box (or RPM reducer).
Then attach safety shield support chain as shown

Fio 18Y. WARNING: eielescepmg—mbes
the dnve shaft must never be allowed to bottom
out while maintaining a minimum overlap of 6
inches.

5) If equipped with a rotating drum, install a
hydraulic motor. Refer to page 12 for installation
instructions,

6) For the installation of the chute rotation
mechanism, please refer to page 13.

-11-



ASSEMBLY (cont'd)

Figure 20

1)

2)

3)

4

6)

MOTOR ON THE ROTARY DRUM

Tip the Snowblower forward (gear box facing up)
and remove the guard (Fig, 22) protecting the ring
gear segment. Remove the elbows,

Install elbows on the hydraulic motor using teflon
tape for a leak proof connection. Orient the
elbows as shown (Fig. 19).

Install hoses to the elbows, again using teflon
tape.

Bolt hydraulic motor on mounting plate provided,
install 9 tooth gear (Fig. 20).

is-impertant that the-cushion valve furnished be————
installed. Cushion valve has been pre set in plant

at 1300 psi. (Fig. 21).

Install guard (Fig. 22).

Figure 21




ASSEMBLY (cont'd)

HYDRAULIC CHUTE ROTATION Motor

1) Install U-shaped UHMW piece , place chute on
Snowblower and secure with retaining bracket and
bolts provided.

2) Install motor and 9 tooth gear (Fig. 23).

3) Thethicknessofthe 9tooth gearisslightly more than
the ring-gear, Make sure it exceeds on both sides of
the ring gear.

4) Install guard and cushion valve support. Then ﬂ
install cushion valve and hydraulic hoses as per

Fig. 24.

5) It is important that the cushion valve furnished

with your chute rotation kit be installed. Cushion
valve has been pre set in plant at 1300 psi.

6) If you install a hydraulic cylinder on the chute
deflector, use model 25TR08 cylinder.

7) Use the optional hose support plate no.
TSB-74104 (Fig, 25),

Figure 24

Figure 25

-13-



] S

| STARTING-UP

START-UP PROCEDURES

1} Check oil Ievel in gearbox. Use S.AE. W90 gear
box oil.

2) Lubricate all points with a good quality
multipurpose grease.

3) Check chain take-up adjustment. The spring

maintaining the tension must be compressed to a
length between 2 3/4" and 3 1/2".

4) Verify for adequate tightness of all fastening

Figure 26
devices. Refer to torque chart on page 43.

Adjust skid shoes according to ground conditions

(Fig-26)-

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 27).

Make sure of a 540 RPM input to your
snowblower,

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 28).

Figure 27




MAINTENANCE

1)

2)

3)

4)

5)

Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

Repair or replace damaged grease fittings.

Lubricate all grease fittings every 10 hours of
operation.

Oil drive chain every 8 hours of operation.

Lubricate P.T.0. shaft as indicated below:;

6)

7

8)

9)

Check oil level in gear box once a month. If
necessary add oil.

Check tension of drive chain every 25 hours of
operation and adjust if necessary.

Check for tightness of bearing collars every 50
hours of operation.

Change gearbox oil once a year, Use gear box oil
S.AE. W90 rated API, class GL-5.

10} Check all nuts and bolts once a year. If necessary

use torque chart on page 43.

11) Standard scraper blades are reversible. Reverse

when one edge is worn out.

Pull out the P.T.O. And lubricate between the two
tubes with low temperature grease.

12) Always use Grade 5 shear bolts.




STORAGE

1) Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower,

5) Thoroughly inspect all parts of the Snowblower.

Replace or repair worn or defective parts,

6) Touch-up or repaint if necessary.

7) Lubricate all points before storage.




TROUBLESHOOTING

P.T.0. SHAFT
PROBLEM POSSIBLE CAUSE CORRECTION
- Premature wear of U-joints and/ |- Insufficient lubrication. - Follow lubrication
or bluish color of cross journals. recommendations.

- Excessive working angle.

Replace defective U-joints.

- Make sure the Snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the Snowblower further away
from tractor.

- Qripping or premature wear of
telescoping members.

- Too much sliding under load.

Avoid raising Snowblower
while in operation.

- Tube overlap too-short: mini-
mum recommended is 6",

- Insufficient lubrication.

- Contaminants (sand, etc.).

Readjust 3-point hitch in order
to position the Snowblower
closer to the tractor.

Follow lubrication
recommendations.

Replace defective telescopic
members,

- Damaged or jammed locking pin | - Pin or orifice contaminated by - Clean and grease.
ot bolt, sand, ice, etc.

- Telescoping members too long, - Readjust 3-point hitch in order to
exerting pressure on locking position the Snowblower further
device. away from tractor or shorten tu-

bes.
- Premature wear of guard tube - Lack of lubrication. - Follow lubrication instructions.
bearing ring. - Wrong installation of guard - Adjust chain to prevent

chain.
- Part of the guard in contact with
the equipment.

interference between guard &
equipment,

- Replace worn or damaged
bearing rings.

- Cut or deformed safety goard
tubes.

- Tubes in contact with the
equipment,

- Eliminafe any intericrence
between tubes and equipment or
tractor.

- Replace damaged tubes.




TROUBLESHOOTING (cont'd)

far as usual.

- Gap too wide between impeller
blade tip and drum outlet wall.
- Insuffucient tractor HP,

SNOWBLOWER
PROBLEM POSSIBLE CAUSE CORRECTION
- The snow is not being thrown as | - Tractor RPM too low. - Raise P.T.O. speed to a minimum

of 540 RPM.

- Adjust impeller blades closer to
drum outlet (1/8" to 3/16").

- Reduce travel speed.

- Frequent plugging of discharge
chute.

- Tractor RPM too low.

- Tractor RPM reduced too early
with snow still in the

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Make sure the Snowblower is
completely empty before

Snowblower. reducing RPM, especially on
tractors with foot controlled
RPM.
- Slippage of PTO clutch - Repare clutch.
mechanism.

- Wet snow condition,

- Reduce travel speed.

- Wrong hydraulic connections,

- The impeller will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- The auger will not turn. - Shear bolt broken on drive shaft, |- Replace shear bolt,
- Shear bolt broken on auger drive |- Replace shear bolt.
shaft.
- Broken drive chain. - Fix or replace chain.
- The rotating drum will not turn. | - Ice accumulation, - Remove ice.

- Check hydraulic connections.

- The chute will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

- Remove ice.
- Check hydraulic connections.




SPECIFICATIONS

Snowhlower madel P-992 P-992 P-980 P-980 P-1040 P-1040
TRG TRC TRC
Horse power recommended (HP) min - max 75-125 75-125 100-150 100-150 100-150 100-150
Working width finches) 92" 82 98" 98" 104" 104"
{centimeters) 234 234 249 249 264 264
Cutting height {inches) 45" 45" 48%" 4B%" 48%" 48%"
(centimeters) 114 114 123 123 123 123
Impeller diameter {inches) 30" RN 34" KIY » kTS
{centimeters) 76 76 86 86 a6 86
Depth of drum {inches} 15" 15" 15" 15" 15" 15"
{centimeters) 381 38.1 38.1 38.1 381 38.1
Impeller blades 5 L 6 G 6 6
Size of impeller shaft {inches) 2 ’a 2" 2" ra 2"
{centimaters) 5.08 5.08 5.08 5.08 5.08 5.08
Height - Impeller center {inches) 19%" 19%" 21%" 21%" 21%" 21%"
{centimeters) 485 485 54.6 54.6 54.6 54.6
Impellar RPM 540 540 540 540 540 540
Number of augers 1 1 1 1 1 1
Main auger diameter {inches) 23" 23" 26" 26" 26" 26"
{centimeters} 58 58 66 66 66 66
Upper-auger-13™{33cmidiameter Bpt- Opt: fpt- Opt. Opt: Opt: i
Drivechain - Main auger 80 80 100 100 100 100 |
Dil bath sealed gear hox Std. Std. Std. Std. Std. Std.
Choice of Manual |
chute rotation Hyd. eylinder - - - - - .
mechanism Hyd. motar Std, Std. Std. Std. Std. Std. !
Number of shear bolt pi 2 2 pi 2 2
Hitch category 2 2 2 2 2 .
Balanced impeller Std. Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std. Std.
Drum rotation Hyd. cylinder . . . .
mechanism Hyd. motor - Std. - Std. Std. Std.
1000 1o 540 RPM reducer Opt. Opt. Opt. Opt. Opt. Opt.
Scraper blades Std. steel - not rev. - . . . . .
Std. steel - rever. Std. Std. Std. Std. Sid. Std.
Hd. steel 3/8" x 212" - . . . . .
Hd. steel 1/2" x 4° Opt. Opt. Opt. Opt. Opt. Opt.
Hd. steef 1/2" x 6" Opt. Opt. Opt. Opt. Opt. Opt.
Pating Standard steel Std, Sd. Std. Std. Std. Std.
gjustables CHT-360 steel Opt. Opt. Opt. Opt. Opt. Opt.
Full fiight auger (industrial) Opt. Opt. Opt. Opt. Opt. Opt.
Semi-industrial chute Opt. Opt. Opt. Opt. Opt. Opt.
Industrial chute Opt. Opt. Opt. Opt. Opt. Opt.
24" (61 cm) or 48" (122 cm) chute extension Opt. Opt. Opt. Opt. Opt. Dpt.
Hydraulic telescopic industrial chute Opt. Opt. Opt. Opt. Opt. Opt.
Deflector manual or hydraulic Disp. Disp. Disp. Disp. Disp. Disp.
Bearing | ductile iron casting Std. Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt. DOpt.
P.T.0. {standard) No. 8 No. 8 No. 8 No. 8 No. 8 No. 8
P.1.0. {optional} No. 9 Ne. 9 No.9 No. 9 No. 9 No. 9
Weight (approx.} {Ihs) 1970 7135 2038 2250 2068 2270
e {kg} 895 870 926 1023 - 835 1032




SNOWBLOWER P-992




SNOWBLOWER P-992 (cont'd)

REF PART # DESCRIPTION aTy
1 140-00811 Reversible scraper blade 3/8" X 4" X B4 172" Ig .ovviiiiiiiiiiiiie it vcen s rae e 1
2 125-0717 Piow bolt 7/18" NC x 1 3/4" Ig + nut & lock washer ........cooii e s 9
3 110-04181 ROUB 3 9 dents couuivniii s e e n e e e 1
4 Std. Hexagonal socket set screw 3/8" NC X 3/8" Ig ..o eienn e e sen e enes 2
5 110-04531 Skid shoe (right Side) ....cooviii e e aa s 1
6 8297 Safety square Pin 3MIM X 74 MM o e are sttt ranransnasrnsensrennes 2
7 140-03361 SKit ShOBS JOTK 1uuuiiniiiiiirans i e e e s ran e s raatn 2
8 Std. Bolt %" NC X 5" Ig 4 NYION IOCKNUL 1.euiiiiiie ettt e e i s eba e ersssansensanssssnsnnss 2
9 9462 LT dad g T LRI oo o] o OO P 1

10 Std. Bolt 5/8" NC x 1%" lg + lock washer + 6 flat Washers ......c.cccccvvvviniiiiineiie e 8
11 8220 STOTAge SUPPOTE PN . iuieieiiiiiiiiii e rsaaree e sttt rh et s easaeatenrrr st st trennsnrsnsasssnnes 1
12 9307 Gear BOX T=27 0 Lottt st reran e e ee s e et faaath ettt s e rr e rnanrrrnnns 1
13 Std. Hitch pin clip B/32" ... e e s e e e et se et aabas 3
14 9428 Adjustment plate for gear Dox + 4 nuts 2" NC ..coiiiiin e anes 1
15 9443 3-point side Dar ... i e e ea e aeaans 2
16 110-01591 Right Tower RItCh ... e e s s s et s s et e s eana b aans i
17 Std. Bolt %" NC x 272" Ig + nylon 10CKNUL c.cvv i sre s cas s s s sai s ean s e ens 2
18 9269 [ Tt =T U 2
19 9225 L 0 - 1 T 1 1
20 110-00771 Left fower htCh ... e 1
Z1 Std. Bolt 778" NC X 6" g F NYIOT TOCKIIIT ..o ieer e errrseenseonreseensnrerrensrensrosssiessrosenesnes T
22 110-00811 LT T 014 o PP 1
23 6467 Splined adaptor 13" - 20 {welded) . ..iiiiiiiiii e s as 1
24 93056 Auger drive shaft 34 3/8" Ig overall {includes no. 23 and 27) .. ..ciiriviiiin e 1
25 Std. Bolt 7/8" NC x 3" Ig + nyIon lOCKNUL ...\ uveiieierriirveeriieree s iensenssncasaseasensensnsesissennsses 1
26 Std. Bolt 5/16" NC x 2" Ig grade 5 + nylon I0CKNUL.......oiciivrniiiiiniee e e s es st ee e 1
27 9407 Bushing 5/16" i.d. x %" o.d. x %" Ig (welded}..........coiiiriiiiiire e e 2
28 9284 Sprocket BOATO 4 ShearPlate ......cccoivrriirrre i e rasrrra s sttt te b e e s e ren b e reens 1
29 8002 Brass bushing 114" i.d. x 15" 0.d. X 1 3/16" g iiiveeriiiiiii e e e e e e cer e 2
30 Std. Grease fitting ¥4 "-28 straight .......ccoooirii e e e 6
31 8011 Bearing 114" 4 flange ..o e 3
32 110-04521 Skid shoe {[eft SIdE) ... i et r e e e e 1
33 ASABO-84 Chain # B0 X BA" 10 .. i e r et et e tnn e s e e e arrnen 1
33 26A80 Connecting lINk NO. BO ..o i e e st et e v e e e e bttt rnrraran s sann 1
33 59-80 OFfSet INK N0, BO i s s et s i e st e e v en s rnern s aaen 1
34 .. Frame P-B92 . a s s e ettt aaean s aann 1
35 150-00331 L 1 e 1= T 1 o S O S 1
36 9287 Idler SProcket # Bl .o e e e ey e e e rn s aren 2
37 Std. N T R 1 O U O 2
38 110-01051 L =1 O P 1
32 110-01061 Threaded rod for idler adjustment + nut 7/16" NC .......ccciiveeiiiiiecii e eneaaeens 1
40 110-01071 Threaded tube for idler adjustment ..........c..covii i e e ean eens 1
41 9473 0oLy oL T T T o 1 o o 1
42 Std. Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ... e e e 2
43 110-01601 (00, - 11 I V- O R 1
44 Std. Bolt 7/16" NC x 1" Ig + nylon 10CKNUL .. it rirsrenre i s s as i r s sen s sn e b
45 Std. Bolt 7/16" NC x 12" Ig + mlon [oCknUE .. .o et sa s s i a e ve s 24
46 Std- Flat-washer B8 e e e e e e e e e 1
47 Std. N T 1 A 1YL PO PR 1
48 Std. ROI PN B/T6" X 2" 10 tiuiiiriiiiirniaiaisiiiiiis i s st s s s e te b s e st st v snsn s sntasssrrrrennssers 2 10
49 8125 [T aT o] o £ L1 T T O OO PUPPRO 1
6O 110-00851 Chain QUAd COVEN ...t icerereanseereert st s e ransraae s sastraeetaanssansansanstneetsenneens 1
51 130-01381 Inside guard {welded) ... e 1
52 Std. Bolt 3/8" NC x 1" 1g + nvlon locknUL ... v r s v e e v aesea 4
53 8925 Inside guard (bolted) .......ocviimiiiiiii e ecarens
54 Std- Z-gotterpin-bBL K2 g opt——

-21-



“
SNOWBLOWER P-992 (cont'd)

REF. PART # DESCRIPTION QTy
55 8146 Chute adjusting TUDE ..o e eeiraa s ee sttt e esseesnaaneesetterreesssernas apt.
56 8145 Chute adjusting rOf ... e e e teta e re s eeretrearasaesrn s esarreneenns opt.
57 8112 LOCK PIN /8" ottt crs e e aa e e e e e e e e e et ae e e e e st s seeeanaaanerrrtarrerrassens opt.
58 Std. NYION 10ekNUE B/T8" NC ...t e s e e arsse e e e s eeseeaeaeeeesrtnssernssens opt.
5% 140-00881 HOSES MOUNTING PIATE «..iiiiriieir ittt rese s st e s et e e e rrre ettt resssseensesensrenseens opt.
60 110-01111 MOURTING SUPPOIT PIATE ..vvuiiiiieic et et a e e e e e ae e reeseeseensesteerenrenns opt.
61 Std. L0013 T T 2 R O L I T opt.
62 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat Washer ........eeeeveveeieeesseeeeseeeeesnnseeseees 2
63 110-00831 Retaining DraCKEt ..veuue it r e s e s e et e eeesestbbaeseeennssrrenreres 1
64 Std. Bolt 7/18" NC X 3" g + nylon 10cKnUE . .ovvruiiiiiiiiie e eee e e et be s s eeenn e e e s ees 2
65 120-00491 CUTE e e e et eereerern e e tt araaee iy onn s 1
66 9277-C Bearing 12" 4 flange + elbow grease fittiNg ...vvecceeeeeeieiiniiiieiiieeerrrrrassetserssesssseenss 1
67 Std. Grease fitting 1/8"-NPT Stralght .....cooiiiiiiin i iiirriin i ereeceris s restsesian e e raass et eesnsseneenns 1
68 8266 o O R = R ] o U 1
69 8227 SHraight JOINT 178 -NPT .cere et e e et ree e st et s esaneeernrer et reeannnnss 1
70 9410-M Modified flange F20B ....... i crr ettt a ety e e rren s 1
FAl 9409 Bearing 172" UC208-24 ..ot rr s s e s e e e rra s st e e e s e s s tenreeeenraeeens 2
72 Std. Bolt 2" NC x 13" Ig 4 NYIon IoCKNUE ..ocvveiii e eecees st beeeiee e e renveens 8
73 9281 SProcket BOASBD T 1 2 B ciiiiiirieiiiireii st e e er s s et s s et s ae e s s enssensetaennssnn et rneerns 1
74 9318 Lower auger P-992 (TRC) ..o et s st v s s s s re e st s st e e e v reneenes 1
75 9335 Upper auger P-932 [TRC) .iiiiii ittt e ieieeeseren s s et isssbbssennssssrnnsssttsansnneann e aaes opt.
76 8144 SPIOCKEE BOA B T 1 A B tiiiiiiiiii it ittt sttt e e e e ae s s enrenreassemeneenteasnstrsasnssasssnsnes opt.
77 9326 ORIOCKEE B A S8 T T 2 B . 1iiiireisinesiaeieirirntttr s reasceteineesssesarssnretesearassessenssnrsssnnssnsasnns opt.
78 110-01611 Impeller 30" @ - B BlA0ES ...ovu e e et e e e renns 1
79 8228 Impeller cap screw 5/8" NC x 1%" Ig + lock Washer v.ovvvveevienveeniincenrinns e 1
80 9410 Flange F20B ..o i e e er e s st e et e treen ettt e aean 1
81 9277 Bearing 11" 4 flange oo e e ettt 1
82 9359 U-shaped UHMW £ T8Y" . oo et eret e ra s nt s s v e s s e neennsrensesaennssaens 1
83 9285 SaUArE KeY 12 X 2 X A g i vt e e e et e 1
84 Std. 4 Bolts 7/16" NC x 1%" Ig + 4 nYIon I0CKNUE ..uvveeii i er e s et e v e eearar et e e e as opt.
85 8135 Chain QUAr fOr LUPDEN BUDET 1uuiiii i iiieernrrrss s sitieeaerseerssenssssasssan e st eenererenenressensnes opt.
86 ASAB0-68 L0 T g 2 o T U opt.
86 26A60 Connecting Nk NO. B0 ... s eas e s et et s r et st sneaeen e ren sttt e reareatrernreen opt.
86 59-60 L0 Tt T o T 0 R opt.
87 8186 ldler sprocket HBO (SEEEI] ... iieeiiiii s e i e e s e e et e e et e e et v et e e e e e enre opt.
88 9406 Idler for upper auger (hole 12"} + 2 NUS 12" NC Lo et eee e e v o s e na e enen opt.
89 Std. Bolt 2" NC x 3%" lg + nylon locknut & flat Washer........vevieeeiiiiinieiin e ies e aeeeearais opt.
90 8165 Bearing 17" UC207-20 ..cuuui i ciriiiiiirnsiresain i s et e e e ver e essasese bt et s basannssten s essetasrnaaasesn 3
91 . 8166 FIaNge F2O7 ..oe i et e s e e revaran e rae e et e b s aaaarren s setensrrn e 3
92 Std. Bolt 7/16" NC x 1" 1g +Nnylon TOCKNUL ...ooovviiiiiieii e eera s e een s s s senn s e 4
93 130-02111 L 4= T o S SRR 1
94 Std. Bolt 3/8" NC x 1" Ig 4 00K WaShBI ..iiiei ittt e s e et e i e eencaaes 4
a5 Std. Boulon 7/16" NC x 1 1/4" Ig Ig + nylon locknut + flat washer ..........coovoveveeveriiieeeennn 2
96 130-06372 € 14T T o PO 1
97 130-06291 Support plate for cUShioN VaIVE ........ciceeiii e e e e e s s eans 1
98 DXV5B0 CUSRION VAIVE it e e r e et e et r e ereat s er e e st e e en e e e e e e e et o e s 1
99 Std. Bolt 5/16" NC x 2 1/2" Ig 4+ nylon I0CKNUT «.veveiiieiii e rirsras sttt e e ven v enaen s 2

0805 BXB T Rt 90 SWIVE e ee e e e e s 2

101 190-00421 Hose 3/8" x 18" Ig + 2 fHEINGS BUTOB L. i er et e s ce et ra e es 2

1 102 Std. Bolt 3/4" NC x4 1/2" Ig + nylon IoCKNUL ....coiiiiiiiiiii e e s essnee e m eens 2
103 140-03431 3-point hiteh rEINTOrCEMENT .. .ot et s er s e rrasenstaee renreasssennsen 1




SNOWBLOWER P-992TRC




SNOWBLOWER P-992TRC (cont'd)

REF PART # DESCRIPTION QTyY
1 140-00811 Reversible scraper blade 3/8" X 4" X B4 1/2™ 1 .vvvviviiieoriiiiiii e ercireee e 1
2 125-0717 Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock Washer ........civiiiiiieiieiicr v s ennensnnns 9
3 110-04181 ROUB & D dents .o e e e r e rb e rn e en s 1
4 Std. Hexagonal socket set screw 3/8" NC X 3/8" 1g i en s en e 2
5 110-04531 Skid shoe {right SIB} ...viiiii i e e e a e 1
6 8297 Safety square pin 3 MM X 74 MM .o s esb s s sn s ernrnnrerses 2
7 140-03361 SKid ShOES 100K ..ot e e s a e i 2
8 Std. Bolt %" NC x 5" Ig + nylon 10CKNUL ..eeireree s e rra s snasaa s raa s sanaa e 2
9 Std. Bolt 3/8" NC X 1" Ig + 10CK WaBhEr .o it rae e ras e st e e ensns 8

10 Std. Boulon 7/16™ NC x 1 1/4" Ig Ig + nylon locknut + flat washer .......cocivcveiiiiiieeriiiiienenns 2
11 130-05372 L€ 11T T £ 1
12 130-06291 Support plate for CUShION VAIVE ... e e ar e s 1
13 --- Hydraufic MOTOT ...oveeiie e ise e e e s aaa s ba e s a s abesbrannerrnsaa s opt.
14 --- Key {as mOtor reqUITEBMENT) ... uoviiiierrirrrisrisrsiesiiitiisasssstsssssssenessesssnssnerenssnressnsssnss opt.
15 Std. Bolt 1/4" NC X 3/4" Ig + 10CK WASNEE wuiviieiiiiieeitiri it cvnsrsssasenssesstnsssssinmensreeanreensns 1
16 110-04721 SProcket {9 1ERth) ..o e e b eea e er b eabas 1
17 9435 U-shaped UHMW 3/8" X 7/8" X 97" g ccoieiiniiiiiiiniiiaiiiiiiiicer v err s ansranes e s sannsnneas ennns 1
18 9436 Rotary drum 30" g e e e e e 1
19 9432 UHMW flat washer 1/8" x 8 5/8" i.d. X 11%" 0.d. oveuviiiiiiiiii i e eees 1
20 9428 Adjustment plate for gear box+ 4 nuts %" NC ...ocoiiceiiiis e e e 1
21 Std. Bolt 34" NC X 2" Ig + nylon locknUL ... e reees s s s s ss e ensenrenne 8
22 Std. Bolt 5/8" NC x 1% " Ig + lock washer + 6 flat washers ............c.ccevireeniriennneniionenieaieens 8
23 Std. Hitch pin clip B/ 2" i e s 3
24 8220 STOrage SUPPOMT PN ... ivsiii e e e e e s e r e e et e s aabn e en 1
25 9462 ) o T T T Ta o PO U PO TP 1
26 9437 LT T o To DT W o o o] o O 1
27 9307 GEAF BOX T-27 0 it e v e e e et an et an 1
28 9444 B-point SIdE Dar .. et e 2
29 110-01591 Right lower RIteh ... e e 1
30 Std. Bolt %" NC X 2%2" g + nylon locKNUL ... e e e 2
31 9269 PN CaTBOONY 2 i iiiiiiiiiiiiiiii e e e et e bt e ennen e e ians 2
32 9225 R B TR o T 1 PO PO PP 1
33 110-00771 Left lower RitCh .o e e e e e 1
34 Std. Bolt 7/8" NC x 6" Ig + nylon 1ocknut .......vveiiieievii e e e e e 1
35 110-00781 L0 4Tl T o 1
386 Std. Bolt 7/8" NC x 3" lg + nylon IocknUL ...c.ceeni v e e e 1
37 6467 Splined adaptor 13%" - 20 {welded) .......covvrverriiii s 1
38 9305 Auger drive shaft 34 3/8" Ig overall {including no. 37 & 40) .....ccoviiverin i e 1
39 Std. Bolt 5/16" NC x 2" Ig grade 5 4+ nylon I0GKNUL.......ciiiiiiieieciicicccrcn e e 1
40 9407 Bushing 5/16" i.d. x 3/4" o.d. x 3/4" Ig {welded) ..........oovire i e 2
41 9294 Sprocket 80AT0 4+ shearplate ......covviviiiiiiiiiiiiiiie e e 1
42 8009 Brass bushing 1%" i.d. x1 %" 0.d. x 1 3/18" Ig.cccvvcrniiiiinnninnnn, e rrrnrecesetireee e 2
43 Std. Grease fitting 14 "-28 straight ........coviiiiiii e e 6
44 8011 Bearing 1% "™ 4+ flange .....cociiiii e e e e e s 3
45 110-04521 Skid shoe (left Sidel ... e 1
46 ASAB0-84 Chain #BO X B4 g .iivuiiiiiiiiiiiiiiie ettty s 1
46 26A80 Connecting link No. B0 ... i e ee et 1
486 59-80 Offset INK NO. BO ot rrme s e e n s e e nrn e ens 1
47 9287 Idler sprocket #BO ... e e 2
48 Std. Nut 7/8" NC 2
49 110-01051 13111 S PO PO PPN 1
— 50— 110010681 Threaded tTod for idler adjustment + not 716" NC s 1
51 110-01071 Threaded tube for idler adjustment ... e 1
10 52 9473 COMIPIESSION SPIING «.vvuvriiiiiisrtirssicrieeenssns s eertrasrnssessrirentreeereanstuneeisensenreissnrensnrnns 1
53 Std. Bolt 7/16" NC x 1" 1g 4+ nylon oCKNUL .....vviiii e eres s en s rncsa s sn s e nen e vns 5
54 Std. Bolt 7/16"NC x 11" Ig + nylon IocknUL oo i vane s s e rne sanas 24
55 Std. Flat washer 578" .. e e s s rnns 1
56 Std. T T s R [ OO PP TP PP PP 1
57 Std. 2
T 58 ~110-00951 1
T 59 8125 1




SNOWBLOWER P-992TRC (cont'd)

REF. PART # DESCRIPTION oTY
60 110-01601 Chain QUAIH ... ree s e e e e e e s e e et e e e b e aa b e s e eaan e 1
61 Std. Bolt 3/4" NC x 2 1/27 Ig + nylon I0cKnUL ..o e ere s eea e 2
62 150-00331 Idler Clevis PiM v e e eaa e 1
63 --- Frame P-O0 2 T R it i i ey et ety et a et rae 1
64 Std. 2 COTEEE PIN B/ 32 M 2 g ciii it e e e opt.
65 8145 Chute adjusting rod ... e e e e opt.
66 8146 Chute adjusting tUBE ... s e e ey tn opt.
67 8925 Inside guard (DOREA] ... e e et 1
68 Std. Bolt 3/8" NC x 1" Ig + nvIon [0CKNUL «.ceeie v s e rr e 4
69 130-01381 Inside guard (welded) ..o e e 1
70 8112 I T od o T T I opt.
71 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer .........ccvevriviiieeiinirinreniiiireens 2
72 110-00831 Retaining DrAacket ..o e e r e e et 1
73 Std. Bolt 7/16" NC x 3" Ig + nylIon IoCKNUL ..eviiiiiriiiii i it e s e e e s r e nae s 2
74 Std. L0 4 =TT T I - A I PPN opt.
75 110-01111 Mounting SUPROTE PlATE ...\ i e e e et sese e st e e et s s rare s e raraanrns opt.
76 140-00881 Hoses MOUNtING PIAtE ......vvtiiii i e e eiceaesee i i e e et vanrnrens it ternaeesnrnrrns opt.
77 Std. Nylon ToCknUt B/ 18" .ot raseee e e s st aan s saa b een e annnn s nanas opt.
78 120-00491 L0 3T PP 1
79 9277-C Bearing 1%" 4 flange + elbow grease fitting ........ccooiii i e 1
80 Std. Grease fitting 1/8"-NPT straight . .....ciciiiiiie i s et e v e e e s baras 1
81 8226 Elbow 90° 1/B"-NPT ..o e s e e e 1
82 8227 Straight Joint 1/8 -NPT ... s sa st e e ann s s e st st arassnannes 1
83 9410-M Modified flange F20B ...iuiiiiiiiieiiiee i i e ran 1
84 9409 Bearing 1% " UC208-24 ... iieiiiii i inenrenr s s s ea s s e sen s s et re s s snssnennrnnsennnren 2
85 Std. Bolt 1/2" NC x 13" Ig + nylon locknut ... ....covvreeiirii e e e 8
86 9281 Sprocket BOAB0 T 1 e B tiiiiiiiiiiiiiiiiii i i e ettt r e eeant e v s e et e r i nen s 1
87 9318 Lower auger P-992 {TRC) ...t s s rarm s s s s s s an s e s s st sananrnns 1
a8 9335 Upper auger P-992 (TRC) .o et vee s r st s ettt st st re sttt i earrern opt.
89 8144 SPTOCKEE BOAB0 T 1 A" B eeuniiriirrrrirnsrrarrrrreree et r et eeentonaraanstren s st ernrnnaemsennenansasas opt.
20 8165 Bearing 1% " UC207-20 11 it i v rns s e e s an s rar s e rnesn s s e nananesnsenssasnnns 3
21 8166 [z T o (=T 3
92 9326 SPIOCKEL BOA S T 1 o B iiuiiiiiiiitiieiririrrr ettt ettt e bt tasaebanstestmensnmseesenatras opt.
a3 8228 Impeller cap screw 5/8" NC x 112" Ig +lock washer .............ccoviiiicimniiinnen s rns e e e 1
94 110-01611 Impeller 30" @ 5 blades ..o e s -
95 9277 Baaring 11" 4 FIBN0E it ettt e ares 1
98 9410 L Lot e PPN 1
97 9358 U-shaped UHMW £ 181" . ... i siraes v v s s s e arrne st s ra et ar ey ren 1
98 9285 SaUArE KEY 1o X o X A I tiiiiiiiiiiiii e i e e e bbb e bty 1
99 8135 Chain guard for UPPBr GUGET ........coiiviiiiieii s srsien s s s s s srnnrrassssen s snnsensensnrnne opt.

100 Std. 4 Bolts 7/16" NC x 11" 1g + 4 nylon ocknut .....c.vvniieiiei e rcrr s e opt.

101 ASAGO-68 Chain #80 X 88" 10 ..uviviieriiie it e s ir st s eesnsena e rae s e st e et ranrrae s te st saraasanaanearnns opt.

101 26A60 Connecting Nk NO. B0 ... e ey s opt.

101 59-60 (00 o a1 o 1o TR 0 T S PP opt.

102 8186 Idler SPrOCKEE #00 ... vt v e et et r e e e ans opt.

103 9406 Idler for upper auger + Znuts 12" NC i e e opt.

104 Std. Bolt 2" NC x 3%" Ig + nylon locknut & flat washer.......ccoeiniiiiiiicnii s anes opt.

105 Std. Bolt 5/168" NC X 2% ™ Ig + NyIon IOCKNUL ...vvvvrrrrriisrirssssssrarinrrnisresrrrarserrieserannnserrrnnisas 2

108 DXVBO CUSHION VaIVE o L e et aaa 2

107 9467 Hose 3/8"-Rl x 38" Ig + 1 fitting BU108 + 1 fitting BUT06 ... 2

108 9405 6x8 Fitting - 902 @lD0OW 11 uvuiiaiiiiiiii i e e 2

109 STd. =0 I O I ¢ S 11 (e Ta I (0 To] G [V PP %

110 9450 Guard for riNg gear SEOMENT .. o.iiiiiii e e st e 1

111 9205 8x8 FIEING Y2" SEAIGNT 1euiiriiiiiiaiine e rnsrassrasensstssr s rn s trn s en s nrrrnsesrnserrrnrensrneainsn 2 10

112 Std. Bolt 7/18" NC x 1" Ig + nylon locknut ... e 4

113 130-02111 [T (oY) o S PP ORPPTN 1

114 Std. Bolt 5/16" NC x 2 1/2" Ig + nylon [ocknut ... s ias s e 2

115 190-00421 Hose 3/8" x 16" 1g + 2 fittings BUTOB ... e e s e e 2

1186 8405 8x8 Fitting GO0 SWIVEL ..o b e 2

117 Std. Bolt 3/4" NC x 4 1/2" ig_+ nylon locknut ........... et Cieeeriieesiiss e 2

118 140-03441 ‘3-point hitch reinforcement ......... N et eeeeanetn et earaananas veree 1



SNOWBLOWER P-980 P-1040

o
7

©
\ ,
OEORONE N/




SNOWBLOWER P-980 P-1040 (cont'd)

REF. PART # DESCRIPTION QTY
Q
Qo <
0 O
O
o o
1 140-00831 Reversible scraper blade 3/8" X 4" X 90 1/2" 1A ..ivviiiiieiiin e i e 1 -
1 140-00851 Reversible scraper blade 3/8" x 4" X 96 1/2" Ig .oiiciiirri i i eanns -1
2 125-0717 Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer ......ccccevviiiiiiiiiiiiciii e, 8 10
3 110-04181 Sprocket {2 tEeth) .. e e raas 1 1
4 Std. Hexagonal socket set screw 3/8" NC X 3/8" Ig ..oivevrverimrinimniciemesnniniiiinnenienienenes 2 2
5 110-04531 Skid shoe (right 8ide) ...iciiiiiiiiiiiii e e 1 1
6 8297 Safety square pin 3 MM X 72 MM ..o e e sarraaasasans 2 2
7 140-03381 Skid Shoes 1oCK ..eviveiiirc e 2 2
8 Std. Bolt 34" NC x 5" Ig 4+ nvlon [0CKNUL ... e e ee e e vr v e e s anes 2 2
9 9462 ] o] = 1o [T o] [ o SN T 1
10 Std. Bolt 5/8" NC x 1%" Ig + lock washer + & flat washers .......ccccceiiiinivnivcerince e, 8 8
11 8220 Storage SUPPOM Pl oo ie s st ettt e e emrn s rn v e e rn sttt rar e e rer e 101 !
12 9307 LT Ty T 5 g Il - T O S T 1 ‘\
13 Std. Hitch pin clip B/32" .o e e 3 3 1
14 9428 Adjustment plate for gear box + 4 nut 12" NC .o e rn e 1 1 ‘g
15 9442 3-point side bar .o e e 2 2
16 110-01591 Right lower hitch ..o s e e e 1 1
17 Std. Bolt 34" NC x 2%"Ig + nylon locknut ... s 2 2
18 9269 [ Yo G e Lo 27 UL 2 2
19 9225 L IO -1 T 1 PPN 1 1
20 110-00771 Left IoWer hitCh .o e rnn 1 1
21 Std. Bolt 7/8" NC X 6" g 4 nylon I0CKNUL .. vuiiiii i cirerirsiini e s snsassssassnsinananns 1 1
22 110-00801 LI a7 o 1= g 314 5 TR OUPTOU PSRN 1 1
23 6467 Splined adaptor 13" - 20 {welded) ....cooiiiiiiiiiiiiciii e e 1 1
24 110-05671 Auger drive shaft 37 3/8" Ig overall {including no. 23 & 27} ..o veeens 1 -
24 110-05681 Auger drive shaft 40 3/8" Ig overall {including no. 23 & 27} .ccoviiiiiiiivire s -1
25 Std. Bolt 7/8" NC x 3" Ig + nylon locknut ... e v s 1 1
26 Std. Bolt 5/16" NC x 2" Ig grade 5 + nylon locknut ... e e 1 1
27 9407 Bushing 5/16" i.d. x %" 0.d. x %" g (welded) ....coceiriiiiiiiiii e e 2 2
28 9469 Sprocket TO0AS + Shearplalle .....cvcviiiiieiirini v e s s s rns 1 1
29 8009 Brass bushing 1%" i.d. x 17" 0.d. X 1 3/168" g . .cevverrvrrririiiirs e s enns 2 2
30 Std. Grease fitting % "-28 Straight.......ccvviveiiiiiiirier i vt rses s s ens 6 6
31 8011 Bearing 1% " + Flange ...vevreerre i rssscrer e s rnn e ree s s rnnsasn e ea s 3 3
32 110-04521 Skid shoe {left Side) ..ocuveiiiiiiii e e s ra e nas 1 1
33 ASA100-87.5 Chain # 100 X B7.0" I ittt rer e e e e s e rasasa s s st s naaeaanssnens 1 1
33 26A100 Connecting HNK N0, TO0 i i i e e e st r s s s s e e v anrasrae 1 1
33 52-100 Offset iNK N0, T00 .. e e e e e rasaran s s a s e raraaan et nn 1 1
34 --- Frame P-O80 .. et e e e st et s a et aanatans 1 -
34 --- Frame P-T040 .. i i is st ra e s s s e ear e n e -1
35 150-00331 e 1LY o LY T3 1 o T U U OO PUOUPTPPI 1 1
36 9470 ldler sprocket # TOO .o et n e et s r e an 2 2
37 Std. T L o PSPPSR 2 2
38 110-01041 4 T PPN T 1
32 110-01061 Threaded rod for idler adjustment + nut 7/18" NC ... i T 1
40 110-01071 Threaded tube for idler adjustment ........cooiiiii T 1
41 9473 COMPIESSION SPING 1viiiiiirrrreretrererr s s rasssstrtrrrrr e ssassrasnrsrasesssersrnrnssnriens 1
42 Std. Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ....ociiiiiiii e s s cssnaas 2 2
43 110-01601 L] o T 1 T T T ¢ 101
44 Std. Bolt 7/16" NC x 1" lg + nylon [ocknut ... 5 b 10
45 Std. Bolt 7/16" NC x 11" Ig + nylon locknut .....coovieiiiiiiiiiinrisa e sas i 24 24
46 Std. Flat washer B/ 8" i e e et et 1 1
47 Std. UL B8 N o et s e s e et e rea e ran s nnsa st et s ansaaananeen 1 1
48 Std. ROl Pin B8 X 2" I cenviiiiiiiii it ir et e a st rnreaaraaen 2 2
49 8125 Rubber fastener N I
50 T1T0=00951 CHAIM QUAId COVEl ... i i i s e ~ 1 1 —




SNOWBLOWER P-980 P-1040 (cont'd)

REF. PART # DESCRIPTION QTyY
Q
o <
o O
[¢1] Lol
o o
51 130-01371 Inside guard {welded) ....ooiiiiiiiiii rrrnererrs 1 1
52 Std. Bolt 3/8" NC x 1" Ig + nylon JocknUE .. e re e 4 4
53 8925 Inside guard (holtad) . ... e e e e 1 1
64 Std. 2 Cotter PiN 532" X 2710 vvvvvrrreeiei i s e s s eensee et et n e e e e opt. opt.
55 8146 Chute adjusting tUDE ... .cciveiiiii s s e ea e opt. opt.
56 8145 Chute adjusting FO ... i et ra e s s aa s s a1n opt. opt.
57 8112 e Lo+ 1 o T 1 opt. opt.
58 Std. NVION ToCKNUE B/ 8" NC Lot e re sttt s et e b et brnrrenennns opt. opt.
58 140-00881 Hoses mounting plate ..ooociiiieii v er s cen e n e e ettt rea e eneren opt. opt.
60 110-01111 Mounting SUPPOTE PIALE ...iviiii et e et e et e v e aa e e opt. opt.
61 Sid. Cottar PIN 178" X 1" 1. i et s s e s et st m e e e e ve s e s ra v e renars opt. opt.
62 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer .............ccoviiiviniiiiieenennes 2 2
63 110-00831 Retaining Dracket ..o e e s e et et e nrar e e rna 1 1
64 Std. Bolt 7/16" NC x 3" Ig + nylon locknut .....ooiriii i s e raneans 2 2
65 120-00491 L0 3T | T PP 1 1
66 9277-C Bearing 1%" + flange + elbow grease fitting ..........covvrr i 11
; 67 Std. Grease fitting 1/8"-NPT straight ..........cooiiiii e e anns 1T 1
; 68 8226 Elbow S0° 1/8"-NPT .ieuieeirniieieeiieiieiiesiieniisiresiienineisarsasseasesssarasanstsaceasenieearanaanss 1 1
69 8227 Straight JoINt T/8 -NPT i s st s s e mae i e e rrnnes 1 1
70 9410-M Modified flange F208 ....ccucve it sn e ar et et arn e e e ey 1 1
71 9409 . Bearing 1% " UC208-24 ...t st s s it s e st st e e e n e e rnrerrenan 2 2
72 Std. Bolt 12" NC x 1%" Ig + nylon Togknut ......coovviiiiiiiiiiiiiimere e s rne s e e 8 8
73 9471 Sprocket TOOAZA T 1 e B i et e e rare e 1T 1
74 93186 Lower auger P-980 (TRC) ... ettt e s s e rrr it e b e 1 -
74 9254 Lower auger P-T040 (TRC .iiuiiiirrvrniccrieer s raeer e nrsnnsen e s s easrn s s sanransenssnsenseen -1
75 9330 Upper auger P-8B0 [TRC) ..o ir i e itera e rras e ie s avararasa st s rarssarannes opt. -
75 9331 Upper auger P-T040 {TRC) ..o s e e - opt.
76 8144 Sprocket BOAB0 T 1 4" B ciiiiii s e e apt. opt.
77 9326 Sprocket BOA3B T 12" B .. e e e opt. opt.
78 110-01621 Impeller 34" & - 15" depth - B blades ......cooovvii e 1 1
79 8228 Impeller cap screw 5/8" NC x 1%" Ig + lock washer ........cccoioiiiinnininens 1 1
80 9410 [ Tt TN L0 P 1 1
81 9277 Bearing 1% " + flaNge ... .coiiii e e 1 1
82 9359 U-shaped UHMW £ 16%" 1. . iorviieiiiriirnn s srsens e snass s ssnssassssen s s s ennssnnsns 1 1
83 9285 Squarakey 12" X 12" X4 Ig ..o 1 1
84 Std. 4 Bolts 7/18" NCx 1%" Ig + 4 nylon locknut .....c.coiiiiiiiiiciiniii e e opt. opt.
85 8135 Chain guard fOr UPPEr BUGET ......iveeeriieeraeirareeerensrrnsrrasensssassisrnsneressensrsseisrersnsnnsensee opt. opt.
86 ASAB0-69 Chain # 80 X 89" Ig ... e opt. opt.
87 8186 ldler SPrOCKET #B0 .uuirrreriiiiiiiii i rarrrrr e rarrrar s s rasase e ttsnrrrasrasa st et rerrrnrrarans opt. opt.
88 9406 Idler for upper auger + 2 nuts %" NC (i e opt. opt.
89 Std. Bolt 2" NC x 372" Ig + nylon locknut & flat washer .....ccvivivennivnnins e opt. opt.
20 8165 Bearing 1% " UC207-20 ...ttt rics s snn s s s s s snn s e s s s snsensssen s s e snnsnnsenses 3 3
N 8166 T 1T T3 o et e 3 3
92 Std. Bolt 7/16" NC x 1" Ig + nylon locknut .....cooiviiiiiiiiii e e 4 4
93 130-02121 (B 11Tl (o SRR P PSP 1 1
94 Std. Bolt 3/8" NC x 1" lg + lock washer ...........ccocuuiiiiiiiiiiiaeiiiiisiininasasiiiniiiiiniaeiiaianas 4 4
a5 Std. Boulon 7/18" NC x 1 1/4" Ig Ig + nylon locknut + flat washer ............coiviiiinninnnns 2 2
96 130-06372 GUATT oot e tee et et s et sebr st s e e e n s e s e e a e e e R s r e aans rraeeans 1 1
10 a7 130-06291 Support plate for cushion Valve ... e e e 1 1
98 DXV50 CUSHION VAIVE ...t e rar s s e st e e r e et r e e e e arnraears 1 1
a9 Std. Bolt 5/18" NC x 2 1/2" Ig + nylon 10cknUt .....cooiiiiiiiii e e 2 2
100 9405 8x8 Fitting 90 SWivel ...oiiiiiiiiiici i s e e 2 2
101 190-00421 Hose 3/8" x 18" Ig + 2 fittings BUTOB ..ovviereeiriiirrivennrerrnvrrnvnnsrnsrse s rnrrrasennes 2 2
— 102- Std. Bolt 3/4" NC x 4 1/2" g + nyion locknut o
T 103 T40-03571T  3-point hitch rainforcement .. . i rrreererrarrremmrnnss . - e viieend s T



SNOWBLOWERS P-980TRC P-1040TRC

.29 .



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART # DESCRIPTION aTy
o ¢
E 5
Qo
2 5
o o
1 140-00831 Reversible scraper blade 3/8" x 4" 3 90 1/2" g .coiviiiieivriiiiiirerie s e aeeeas 1 -
1 140-00851 Reversible scraper blade 3/B" X 4" X 98 172" 10 voiiiiiiiiiierrieressieseossrncenssnsesennsensees -1
2 125-0717 Plow bolt 7/16" NC x T 3/4" Ig + nut & lock Washer ......c.cc.ocevviiviviinnieciiniesinneennns g 10
3 110-04187 SProcket {9 teeth}) .o e e e 1 1
4 Std. Hexagonal socket set screw 3/8" NC X 3/8" I cooviuiveeiueimieirririensiiiisessesasenssinnaeanrens 2 2
5 110-04531 Skid 5hoe (Hght SIHE) ..o e e 1 1
6 8297 Safety square pin MM X 74 MITE oo s e ra e e s ernaes 2 2
7 140-03361 SKid Shoes 1OTK .vivviie i e e eas 2 2
8 Std. Bolt %" NC x B" Ig 4+ nylon JoCKNUL ... e e s raseaa s e es 2 2
9 Std. Bolt 3/8" NC X 1" Ig + 100K WASHEF «evueiiriiiceiiin e eae e aas s s e b 8 8
10 Std. Boulon 7/16" NC x 1 1/4" Ig Ig + nylon locknut + flat washer .....ccc.ocovviviiiricannnnes 2 2
11 130-05372 L€ TE T SO RO UURT 1 1
12 130-06291 Support plate for CUShION VaIVE ... s e e e s it e renes 1 1
13 --- LAY =10 o 33 T ) o O PP opt. opt.
14 --- Key (as motor FEQUITEIMENT) .. ..t rrnernvaasaveer sttt b e s rraestsstnsmsnnsnsensass opt. opt.
16 110-04721 Sprocket {9 ta8th) .. i et rrr e st b e e e ranrraaas 1 1
17 9430 U-shaped UHMW 3/8" X 7/8"™ X 100U " g coiiiiiiiii i st vrersrs s s esan s ee s 1 1
18 9431 ROTary drum S4" @ .ooieieniiii et a ettt e et vt vt r e r e rr s raanaans T 1
19 9432 UHMW flat washer 1/8" x 8 5/8" 1.d. Xx 111" 0.0, ciicviiiiiiiiiinir e e enas 1 1
20 9428 Adjustment plate for gear box + 4 nuts %" NC ..o 1 1
21 Std. Bolt 34" NC x 2" Ig 4+ nylon IoCKNnUL ... e e e aans 8 8
22 Std. Bolt 5/8" NC x 1% " Ig + lock washer + 6 flat washers ................oviriiiieniniininnns 8 8
23 Std. HIECH PIN Gl /32 ittt e e et e e et e em s rn e a e e e 3 3
24 8220 SOrage SURPOM PIN ouverrrrieiiiissirsecs s e e e rr s aae s s s aa s et e b r e e aatasbtssn 1 1
25 9462 (] o] £ T T o+ o] o S PP ORI 1T 1
26 9433 LC =T Ll 1o Q-1 ]« 4o o O 1 1
27 9307 6= L oo I i O O 1 1
28 9445 3-poiINt SIHE DA .ot rer s e e ra 2 2
29 110-01591 [T |1 [Tl 1 o] o T 1 1
30 Std. Bolt %" NC x 2%" Ig + nylon [oCKNUL ...oviiiiii i ree e rreerenean s 2 2
31 9269 LT - Y =T 1o 2 2
32 9225-EG P T 0. shaft i v s e e e aa et er e na e 1 1
33 110-00771 Left lower RItCh oo e e er e s rrcsan e e e e s st s r e e rner e e s 1 1
34 Std. Bolt 7/8" NC x 8" Ig + nylon l0CKNUL ..cev e i e rce e e s na e e 1 1
35 110-00791 UPPET HITCh e e e e e e enaas 1 1
38 Std. Bolt 7/8" NC x 3" Ig + nylon [oCKnuUL ..ot veen s eenens 1 1
37 6467 Splined adaptor 1% - 20 {welded) .....ccoiiiiiiiiciii et e ans 1 1
38 110-05671 Auger drive shaft 37 3/8" Ig overall {including no. 37 & 40} .....cociviiiviiiiiiininc s 1 -
38 110-05681 Auger drive shaft 40 3/8" Ig overall {including no. 37 & 40} .....oiviiice i -1
39 Std. Bolt 5/16" NC x 2" lggrade 5 + nylon locknut ...........ooiiiiniiierr e e 1 1
40 9407 Bushing 5/16" i.d. x 3/4" 0.d. x 3/4" lg {welded) .......ccornviiiriii e 2 2
41 9469 Sprocket TOOAD + Shearplate ...ooiiiviiiiiei i e ie e et e e e s e arenas 1 1
42 8009 Brass bushing 1%" Ld. X1 %" 0.d. X 1T 3/18" Ig e eiiiiiiiiiciiicinin e enes 2 2 ,
43 otd. Grease TRing 2 -2 straight ... ... e e 6 b
44 8011 Bearing 1%" + flange ... e e 3 3
10 45 110-04521 Skid shoe {left Side) oo e e e e 1 1
46 ASA100-87.5 Chain #100 X 87,5 Jg ettt ar e 1 1
46 26A100 Connecting liNk Mo, TOO0 .. i e et ettt a s e e ensnsrsnrnsns 1 1
46 59-100 Offset link no. 100 1 1
47 9470 Idler sprocket #100 2 2
A8 S NULZ/BE NG .. et ccreec s eaeeee sresee e e s s o s s s v s e s 2.2 ——
— 49— 11001041 [IE o s ettt it =1 T



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART # DESCRIPTION QTy
o £
[
5 §
o O
[+7] |
o o
50 110-01061 Threaded rod for idler adjustment + nut 7/16" NC ........cooiiiiiiiiciirnrrc e 1 1
51 110-01071 Threaded tube for idler adjustment . ...iiceieiiiii s e e 1 1
52 9473 COMPreSSiON SPHMQ «ovuiiiiiiiiiiiait s tnesrnsrensrnrsrererirraenrrrasrassassasssssenisrenransrrssnnssssnnss 1 1
53 Std. Bolt 7/16" NC x 1" Ig + nylon Iocknut ..o e e rnnceee e 5 b
54 Std. Bolt 7/16" NC x 1%" Ig + nylon [0CKNUL v.iviir i rreriiiiirniesesai s s eansansassasnsies 24 24
55 Std. Flat Washer B/8" (i e as e s ree s e s et eee e sn e ann e raa e eaen 1 1
56 Std. N Ty T S [ o 1 1
57 Std. ROI PIN B/ 18" X 2" g wiiiiiiiiriis st s er st et e mee e v s e s enrnrarannnrense 2 2
58 110-009561 Chain QUArd COVEF ..uui i e 1 1 _
59 8125  Rubber fastener .......cccio i 1 1 ,
60 110-0180T  ChaiN QUAID ...eevvviiiiiiiicic e TP 1 1 |
61 Std. Bolt 3/4" NC x 2 1/2" g + nylon locknuUt .....ccovriniiiiei s e sa s 2 2 ;
62 150-00331 ldler ClEVIS PIN ou it st e n e rans T 1 ‘
63 --- Frame P-9BOTRC ...oiiiiiiiiiiiii i ienercrr e s e s st svn s s e s enn s ass seen s e sbnennsensens 1T -
63 --- Frame P-TO40TRC ..o srrsrrrn e seas st s rrs s s enn s s s e en s s s eesnnsensnns -1
64 Stek 2-cotter i‘jli‘i 5f32"x2" Iy .................................................................................. opt-opt: i
65 81456 Chute adjusting FOG «...vvviveiivieiii ettt e r et et e st s rar e s s saass b st r e senarnrants opt. opt. ‘
66 8146 Chute adjusting tube ....ccveviiiniiiii opt. opt. ‘
67 8925 Inside guard (DOIEd} . .vviiiiiiiri e e et e ans 1 1 ‘
68 Std. Bolt 3/8" NC x 1" 4+ nylon IoCknUE .. ciiiiiieiiiiiiie e ee s resse s st rnrnens 4 4 i
69 130-01381 Inside guard (welded) . ... e e 1 1 :
70 8112 oY 4T T I O opt. opt.
71 Std. Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ...........oc.ooriiiiiinienes 2 2
72 110-00831 Retaining bracket ... e e 1 1
73 Std. Bolt 7/18" NC X 3" Ig + NYION IOCKNUT 1uvuiiiiiiie i e ransasesssassssnssiansane 2 2 |
74 Std. 00 e T =1 e T 1 £ e U opt. opt. ‘
75 110-01111 Mounting SUPPOTT PLELE ...\ vvvee i s riasast v sas e rarsarss sttt e e s raarasasassasaransn opt. opt. 1
76 140-00881 HOSES MOUNTING PIBT 11\ iveeriee e rsrnssnsanstirerinrisrrrassarnsse st sasasrasreesssnrinanee opt, opt. }
77 StAd.  NYION 0CKNUE BB .eiirersrreeisessrrrrertsseesssessesssrssssnrsssserseeststessssinmsassssnnssssssnnes opt. opt. |
78 120-00491 6 5T T PPN 1 1 ]
79 9277-C Bearing 1%:" + flange + elbow grease fitting .....vovrrereervrisiii s resrerrsraserrnraneree 1 1
80 Std. Grease fitting 1/8"-NPT straight ........cooiiiiiiiniiii i e 1 1
81 8226 EIDOW B0 178 - NPT et ei e s et s i s s st r et s s b anb e rassanenresnen 1 1
82 8227 Straight JoINt 1/8 -NPT i rr s r e e s e s e s e nnsrnnsasrnraenen 1 1
83 8410-M Modified flange F208 ...iiiiiiiiiiiiiiiii e s ae e ey 1 1
84 9409 Bearing 132" UC208-24 ...t iirensrssn s srnn s snase s ran s st e e s s s s senssassnsennen 2 2
85 Std. Bolt 1/2" NC x 132" 1g + nylon locknut ..vvie i e e 8 8
86 9471 Sprocket TOOAZA T 12" @ i e e 1 1
87 93156 Lower auger P-38B0 {TRC) ciiiiiiiiiiiiiiiiiiiiiiiiii i i i sa e s ens 1 -
87 9254 Lower auger P-TO40 (TRC) iviiiriiiiririrersrnrne e e v rnnsssnsasasrrsrsnsssnssnrararansrssnnrns -1
a8 9330 Upper auger P-980 (TR .iviiiiiisiiiiirrirerassasasrrsarinrrrrsssesrastirnrrrsrrasnnmsnrrmenmeneenmnss opt. -
88 9331 Upper auger P-T040 (TR .ot irrrrsrsnrrrarerreramimamams e rernya e e emarariran e basiaras - opt.
89 8144 Sprocket B0A30 T 1%" 6 opt. opt -
20 8165 Bearng 17" UL 207-20 . i i i e s s st e e i r e r e e s e e e e b e e na i st 3 3
91 BIBB  FIANgE F207 oiveviiiiuiiiieioiietieiiiiatseeiias s s esesasssansessat b bbe s e s s aatssbes s st a e bbb s e s e nennanatbarerens 3 3 10
92 9326 Sprocket BOAZB T 12" B .ciuiiiir i et r e enes opt. opt.
93 8228 Impeller cap screw 5/8" NC x 1%" Ig + lock washer .........ccovceiieiiiniininncnnne, 1 1
94 110-01621 IMpeller 34" @ 6 bla0ES ...vviiriiiiirirrirs s e e e eas 1 1
95 9277 Bearing 13" 4 flaNge «.cvnirieii i e s 11
96 9410 [ T T oL S PP T
— 97 93b3___U-shaped UHMW_+_16%"1.d. T —1 1 -




SNOWBLOWERS P-980TRC P-1040TRC (cont'd)
REF. PART # DESCRIPTION QaTyY
2 £
5
o o
[=)] -
o o
98 9285 Square Key 1o X" X 4" Ig .o e e e e a 1 1
98 8136 Chain guard fOr UDPEF GUOET .. ..vuieei i eiric s ss i ciisas ettt e eenn s er e snrnrrasanenss opt. opt.
100 Std. 4 Bolts 7/168" NC X 14" Ig + 4 nYION JOCKNULS 1uuveiiiiiiiiiiiisinasiiiiiesirencessiensennseassnneses opt. opt.
101 ASAB0-69 Chain #B0 X B9 10 ..\ vuviuiieieiitiiirerrers e sa st r e s ettt e st ansanssesssnnsrassnsenss opt. opt.
101 26A80 Connacting INK NO. B0 L. uuiiiiiiiiiiies et e e e e et e s rasaa b tesseranrasrnnanns opt. opt.
101 59-60 L == 1 o T 50 PPN opt. opt.
102 8186 Idler sprocket #8O ...\ i e e e e ees opt. opt.
103 9406 Idler for upper auger chain fhole %2") + 2 nuts 12" NC........coiiiiiiiii e opt. opt.
104 Std. Bolt %" NC x 3%." Ig + nylon focknut & flat washer.......coiviiiiiiiiiiiiiic i e raenes opt. opt.
105 Std. Bolt 5/16" NC x 23" Ig + nylon locknut ......coociiiiiiiiiiiiiiii s ecriceeaiene 2 2
106 DXVBO CUShION ValVE 12" et re e s s ra e ernrnaas s e s eaananasaas 2 2
107 9467 Hose 3/8"-Rl x 38" Ig + 1 fitting BUT08 + 1 fiting BUTOB ...eevvvviniii i ceeeeens 2 2
108 2405 6x8 FIttiNg - D00 @ID0W ..vuiie i et e b e e a b a e e e 2 2
108 Std. Bolt 2" NC X 1% " Ig + nylonm loCKRUL ...t s e st ia b e e e enea e 4 4
110 2450 Guard for 7iNg GBaAr SEOMENT ...v.veeiieiiirerrirrrrrrrsestrerraersssara s rarasasrarisssrssssnsssssssnrarnns 1 1
+H 92058x8 Fitting Yo" straight o e 2—2
112 Std. Bolt 7/16" NC x 1" Ig 4+ nvlon [ocknUL ....oooviiiiiiieni s e e s snsns i sisaren 4 4
113 130-02121 =311 o P 1 1
114 Std. Bolt /16" NC x 2 1/2" Ig + nylon [ocknUL ... ciiiiiiiniiiiirerncieenivenrenres s enans 2 2
115 9405 8x8 FItting 0% SWIVE covuniiiiie e cceie e et s et arre e rasa st et ra e ena e e vetnanas 2 2
1186 190-00421 Hose 3/8" x 18" Ig + 2 fittings BUTO8 .. .ot e e eaes 2 2
117 Std. Bolt 3/4" NC x4 1/2" Ig + nylon locknut ........cooiiiiiiiiii v v s e aeees 2 2
118 140-03561 3-point hitch reinforeament ... 1 1

|
|




SEMI-INDUSTRIAL CHUTE PSI1-9204

REF,

= QOO NOT R WN—

—

PART #

110-01581
Std.

9419

Std.

9418
94156
8416
9417

Std,
140-00881
110-01111

DESCRIPTION QaTy
L0011 (- 3N o T T S 1
Boit 2" NC x 1% 1g + nylon [0CK NUL cceeee e e e ee e 4
Lower chute deflector ... e 1
Cotter PIN 178" X 17 I8 oo st st e s s e e s e s raes b
Lower chute deflector pin ... 1
0 a1 =T o3 o I oo [ 2
Upper chute deflector ......ooiiiiii e 1
Upper chute deflector PiN ..o e s s sttt srar st s resasanssses 1
Nylon locknut B/TB" NC ... e e 1
Hoses support plate .o 1
HOSES SUPPOIT FOU ovvniiiiiiiiiinierrrrrrsssrsrssareststraasaeeaarsstsas e tasasasm s stsasannsinerns 1

-33-




INDUSTRIAL CHUTE PC-9204

REF.

OO~ T WM =

10
11
12

14
i

PART # DESCRIPTION QaTy
110-00681 Chute adaptor with qUICK atTACH . .iviiiviveiiiisrr s rrrrs s s r s s ensananearias 1
Std. Hitch pin Clip B/ 32 oottt e et et a s e e e e ba e es 2

9414  Pin for quick attach {adaptor & eXte@nSION) \.ivcvvivirvecrrirneriiieienseirierensssanies 2
PR-22104  EXIENSION B ittt ittt e e e e et e s s e sa st s aaaa e s ranar bt berrrnssnnren opt.
Std. Bolt 1/2" NC x 1%"Ig + nylon Iock NUL ... s s e e 4

(2 T I O oo 1= 44T T T 2
9416  UpPer defleCior v i s ir s s e s s s s e s r e re e e e es 1
9417 Upper deflector Pin .o e e e s s s e e e e e 1

Std. Cotter pin 1/8" X 1 g i e e e b

9418  Lower deflector Pin ...ccviviiiiiiii i s e 1
9419 LOWEr deflethor oo e it e e e 1

Std. Nylon 1ocknut B/16" NC ... e s s s s e resa e rn e 1
—— 13— H40-00881—Hoses support plate e e 1
110-01111 HOSES SUPPOIT TOU cuiiiiiiiiiiriisarrarerre et rnin s sasressintasnrieisnrrsstnsnsesesennninss 1
110-01541 O T o - PPN 1
120-00471 "Industrial" chute assembly lincludes # 5,6, 7, 8,9, 10, 11, & 15} ....vciiiiiiiiiiee. 1

*NI = NOT ILLUSTRATED

-34-



HYDRAULIC TELESCOPIC CHUTE PCTH-92104

REF. PART # DESCRIPTION aTyY
1 Std. Bolt 2" NC x 1% Ig + nylon IoCKnUL .. ..oviviiiveriiiiiiiiiir v rsssiansissrrransans 4
2 9415  CoNNECTING O «oe e e e s e 2
3 110-04951 Upper chute deflector ..o e 1
4 150-01131 Upper chute defleCtor Pin i iiirrrrssse e e s se s rens 1
b Std. Cotter Pin 1/8" X 101G e s 6
6 150-01141 Lower chute deflector pin ... v e e 1
7 110-04961 Lower chute deflectorn....c.coviiiiiiiiiii e 1
8 Std. Grease fitting 174" - 28 Q00 L. it vt st 4
9 Std.  Grease fitting 1/4" - 28 straight ...ooeeieiii 4

10 110-05551 UDPET EXTEMSION 11 tvtiititiiaiaiainiinsraascasasara e e s s et s e s s s s a e e s s e sabninns 1
11 11001121 Mounting support plate for Upper extengion ...o.ceviiiiiiiir 1
12 140-00881 Hoses Mounting Plate ......oiiiiiiiiiiiiiii i s rn s 1
13 Std: Nylonmtocknut 5/ 16 NC o e 2
14 20G28  Cylinder 2" X 28" SIroKe .oviviiiiiiiicc i iirnrs e s s e 1
15 110-05561 LowWer eXtENSION v et be e bt rans 1 10
16 110-04981 Mounting support plate for [ower exXtension ... 1
17 140-03651 Hoses MouNting Plate v i crirs s e s eans 1
18 140-04181 Hoses MOoUNtiNg PlAte vvveerviiiiiienirvvivrrrrresisnrnerereranass etearertrererenenrrrrrraanas 1




HEAVY DUTY KIT

4
™~
Q‘
~J e
e
\ L
N T
\
[ Y
~d \\‘
7~
~
7 1)
2 2 =
[ o [l o
NN O O g g
REF PART # DESCRIPTION 383 3 2 =
) A a4 oo o o
1 140-04081 Scraper blade {hardened steel, not sharpened, reversible) 112" x 4" x BA%" ... eeicerninnnns 1 1 . -
1 140-04091 Scraper blade (hardened steel, not sharpenad, reversible) 1/2" x 4" x 0%" _..cvensiceieirinenae .. 1 1 - -
1 140-04101 Scraper blade (hardened steel, not sharpened, reversible) 1/2" x 4" x 98%" ...cveriivvimenenenas - T
2 125.0717 Plow balt 7/16" NC x 1%" Ig + nut & lock washer ... 9 9 9 9 10 10
3 140-04141 Scraper blade {hardened steel, sharpened, not reuersmle] 1!2“ X B" X B4‘/z . 1 1 - - T
3 140-04151 Scraper blade (hardened steel, sharpened, not reversible) 112" x 6" x 90%" < - T 1 O
3 140-041861 Scraper blade (hardened steel, sharpened, not reversitle) 1/2" x 6" x 96%" .. - - - -1 1
4 110-05511 Carbon stee! skid shoe {right Sid) ... e e rmceesesses s s sses e seens 1 1 1T 1 1 1
5 110-04811 Carbon stee! skid shoe {right side) ... 1 1 T 1 1 1
6 125-0715 Plow balt 7/18" NC x 1%" Ig + not & Iock washer reesress s esmesnnereneees 8 80 800 8 88
7 8214-D0 Lateral blade [right side) ... 1 1 - - .
7 9397-D Lateral hlade [right side) .. P 1 1 1 1
8 82146 l.ateral blade {left side) ... 1 1 e
) 9397-G Lateral blade {laft sidg) ... - -1 1 1
9 9425 Full flight spiked auger 23" a fnr P 992 (THC) 1 1 S
] 9426 Full flight spiked auger 26" ¢ for P-980 (TRC} ... S -
9 9427 Full flight spiked auger 26" @ for P-TOAD[TRE] ......cvorevererimsvensrme e em s e sees s sesemanans -1




PT.O. SHAFT #9225 s

1
i

|

o i

21
REF, PART # DESCRIPTION QaTy
1 9453 Safety shear yoke (2 Bolts) ..o e rre e 1
2 9208 U-joint + 4 retaining rings + 1 grease fitting .......coiiiiiiiiiiiii e e 2
3 9454 L= 1T o T« RS 8
q 8110 Grease fittiNGg ... .ovcvi i e e ns 2
5 9214 Yoke for INNer tUBe .o e e vt ras 1
6 8075 SEOPPEr FOr IMNEE TUDE oottt et e e st st s aaara s sasnrassmn e e e eanersnrrnrnessaarenn 1
7 9212 INNEE TUDE .ottt e ie e st et et s e s sa sttt et e s an st s an s s anasn et et bara e saatranrn 1
8 9211 OB T L.vuiii ittt s e sse s ea s ecaats ettt et e e ansansansussasanssstsstsmnanesnsantrnnnins 1
9 9210-E SHOPPEr FOF QUIET TUDE 1uitiiiiiiiiiiieierrar s irett i s sna s tst e bea st sb s sasa s tbsb s bematansasienntrns 1
10 9209 YOKE fOr OULEE TUDE ..t e e st e s e s e s s s s e s s e e eanrnrnan e nnrns 1
11 8068-E B ]I o] o] o 1] S PPN 2
12 9455 Yoke with hole 1 3/8"-6 splines + YOKE StOPPEI cnvceeviivvii e rren e saees opt.
12 9463 Yoke with hole 1 3/8"-21 splines + yoKe StOPPer ... opt.
12 9224 Yoke with hole 13%"-20 splines + yoke StOPPer ..o e 1
13 2456 P.T.O. section, side with safety shear bolt, inner part, without protector ..........cociceiiiiiiiinee s 1
14 9457 P.T.Q. section, side without safety shear bolt, outer part, without protector..........oevevvvnvrreaiens 1
15 9458 Adaptor 13%"-20 splines {2 Do) ...coiiiiiieiiiicer s e e a 1
16 9204 Yoke and Shearplate ...ovcreirrrereiiniiiirrerererrrarsssasnrrrrrtrrerrenrnrnrararansrrrrnranr e raeaatiratan 1

17 9205 = | | PP U 17 ,
18 8071 GrEASE TIELING . vvvvriverrrnrrersrerrrnrireriessnnssnmrenssmnsestiasssstissasesettueseneesatnseississnsnatoesinsnenss 1
19 9207 Safety shear Bolt MT2 X BEIMIM ..viiiiiieiirrrrrrre st rrr e rerns s et g mmeeyaa ety eansaasartsasnens 1

20 9459 Bearing ring for inner guard tUDE ........ivueverer ettt e e 1 10

21 9460 Bearing ring for outer guard tube ... 1
22 8109 £ {] v] 1 1= A PP 6
23 9221 T = 1 =1 o O PR 1
24 9220 Outear ShIgld ... e e s e e sans t

26— 9222  Completeshield Y —

26 94617 "Bolt MT2x 90mm -+ locknut ... =2 - - -




RT.0. SHAFT #9475 s

REF. PART # DESCRIPTION QTy
1 9476 Safety shear yoke (2 bolts) 1 3/4" - 20 SPliNES «..cvvveeeiiiveiiirrs e crn e enes 1
2 9477 U-joint + 4 retaining rings + 1 grease fitting ... e 2
3 9478 e T T T Ty T T N 8
4 8110 €] LT3 110 411 < I SO 2
5 9479 YOKE fOr INNEE TUDB .oeereen i e s rare s e s s et s st e ea et araan s aens 1
6 9210 L ey T oL £ O AT - S 1
7 9212 T LT O T T PPN 1
8 9211 (0113 LT O 17 < P TSP PP 1
9 9210 £ o o3 a LT o) Lo PN 1
10 9480 YOKE fOT OULBI TUDE ..ot rrir e veee e e st e s et s e rrrrree s s s sansnntne st sennssnsnn s 1
11 9336 B e =31 e o= T 8 T 2
12 9481 Yoke with hole 1 3/8"-6 splines + yoke SIOPPEr ..o e 1
12 9482 Yoke with hole 1 3/8"-21 splines + yoke stopper ............oiii opt.
12 9483 Yoke with hole 13%"-20 splines + yoke stopper...........coiiiiiiiii e opt.
13 9484 P.T.O. section, side with safety shear bolt, inner part, without protector .......ccccevveiiiiiiiiiirnnrnns 1
14 9485 P.T.Q. section, side without safety shear bolt, outer part, without protector.........ccovviivevnrnaenss 1
15 9486 Adaptor 13%"-20 splines {2 BOIS) vveviiieiiiiiiiiii s s e e ae 1
16 9487 YOoke and SHEAPIATE .1 vt e e et e rrraans 1
17 9205 = | PP 24
T8 8071 [ R AT T T
19 9207 Safety shear DOt MT2 3 BBMM .oviiiiir e r s e e s ar e 1
10 20 9459 Bearing ring for inner guard tube ..o e 1
21 9460 Bearing ring for outer guard tUBe ... e e i 1
22 8109 2 0 o 0T 6
23 9221 4 T= T =1 11 PPN 1
24 9220 OUter Shiald Lo e e 1
25 0222 Complete shield 1

- 26~ — 87277 BolTMITZ X 70MM FI0CK NUL o s e 20



GEAR BOX #9307 9

REF.

O~ U hwh =

i G i
CO~NORhWN=20

Qil s8al B2 X 85 X 1O (i rrres e
Bearing 30209 CONE .ooiieaire e v e st e e e e
Bearing 30209: CUP .eviiiiiiiiiiiiiiiiii i
EXtBNSION .\ uiviiiiiiiere i

SPHNG WAShET ..veiiiiiiic v rr s s rsesn e e e nrrannnr e nes
[ o L T G I o . S
L0071 4T [ PP U
PIUG /8™ A5 cvreerirrrrnrvnrrrnernnrenssrnrns e csa st s
Dust excluder 45 X 72 X 8 ..o,
External circlip BO UNI74A35 ...ciiiiiiiiiiiiiiincii i

Bolt M0 X 2 e iee e e et basa et e et ear e s
Bearing 32209 COMB vvniiiiirirsirsarararsiniein e eennnrnnsasrares
] 111 .4 1
Gear Z27T1 i e e
=T =3
Bearing 32209: CUP .vivviiviiiinrierernreraranr st ras i snsansnesans
Side shaft Z20 (1%" - 20 splines) .....cccviviiiiiii i,
Key B14 X 9 X 40 .o rscrirararassnsnrcenasiene i rrersannssnene ey

aTy

NN NN
A hWwN =0

2+3
8-+10

Gear Z21 i s e e
] 5 11 .4 T
Bearing 302710 CONB v.viiiiiiiiiitiiarrnnrenre e ser s ss e
Bearing 302710 CUP coiimiiiiri e mereee s e
OV 1 i s e e

CT22%+237

PART # DESCRIPTION
6314
6315
6317
6318
6319
6320
6321
68322
6323
6324
6325
6326
9345 Impeller shaft {2" & 13" - 20 splines)
6328
6329
6330
6331
6332
6333
6434
6335
6336
6337
6338
6339
6411
6410——Roller-bearing-no—3220% e
6412°

J.aNd_n_haN_\_n_nw_n_\_x..;N_x_\M_nN_\c)_xMM_;



CYLINDER 25TR08

10 1 12

20 1/4"
REF. PART # DESCRIPTION aTy
T See #RK2BTR  D-ring 178" X 214" X 2 e it iii it ittt et e ee e s enteensansennsensasnsenstnns 2
2 See #RK2BTR  Back-UP 212" 0.0, X B/ 18 B riiiiiiiiiiiiiiriieriieierinreetaistetesansseetesensssesssenseessrnns 2
3 See #RK2BTR  O-ring 3/16™ X 2 1/8" K 20" 1 iiriiiiiiiiiiie ettt ieeseeen i e e s re et rreeneseresenss senes 1
4 See #RKZETR  O-ring 1/ 18" X B/8" X B/4™ et ieiiri i ir ittt eae et e et s eae et seae st s ereennaesannss 1
5 See #RK2BTR  O-ring 1/8" X 1 1/8" X 1 B/8" .rrriiiiiiiiiii it s e evnan e e e s e s s e s e eres 1
6 See #RKZETR  Back-up 1 3/8" 0.0. X T/ B crvreiveeiriiiiniis et ie st eae e s s e et e ena st e et senaseannss 1
7 See #RK25TR  WIper 1 1/8" 1.0, X 1 B/8" 0.0, vt ieeiiieeiieriirerie s ceranerrme e s s e e s rsenas it e sannsnres 1
8 492401 Yoke (for 212" tUDB) 11 e e e e as 1
9 Std. A T S | TN 1
10 4924-31 Ly Lo Ty T TN 1
11 AG1980  PISTON FO0 T 178" ittt i s e et s e s e ra st rasn st e naes 1
12 491668  Cylinder DoAY 212" @t b st a e 1
13 492421 Head (for 20" TUDE} ovv ittt iieieiiieier i vtiiis et irasrasssesissessasesssasansessennnsenennrans 1
14 Std. Bolt 3/8" NC X 2% " Ig + NUL ettt e e e e s s e e e aens 1
15 Std. 1T e £~ Y PP 8
16 Std.  Threaded rod 3/8" NC X 12" Ig civiviriiri i er et rr e e s a e st s et san s nnas 4
17 458599  YOKe (fOr 1 1/8" IO} «iviiiiiiiiiiiiii i e et e e e e et e e s e s s aa e e es 1
NI* 8183 T T - O oo = o 11 o TN 2
NI* RK25TR  Repair kit for cylinder 2% " (includes # 1, 2, 3, 4,5, 6, & 7} oocviiiiiiiciiiiiiieeees, 1
= *NI= NOTILLUSTRATED — - -

-40 -



CYLINDER 20G28

2 5
——————— 8} (o 10
{\k‘:\;-%ﬁl“ﬁ‘\\?’&\\‘\\\“\\‘\\\‘\ _______
N -
: ' NN i
; | \ ! .
b VA
|
: 38 1/4" C/C CLOSED
REF. PART # DESCRIPTION aTy }
| |
l 1 BU-326  Back-up ring 3/16" X T B/B" X 2" .o 2 !
2 0OR-326 Q-ring 3/16" X 1 /B X 2" i s 2 i
| 3 OR-016  O-ring 1/168" X BB X B/4" i iiie e rree e cteernaesane s r s e s anasen s anme e es 1
' 4 OR-216 O-ring 178" X 1 178" X 1 378 i e 1
5 BU-216 Back-up ring 1/8" X 1 T/8" X 1 B/8" e e 1
6 CR110560  Wiper 1/8" x 1 1/8" X 1 3/8" (it s e e 1
7 Std. AT 7 L N 1
8 110-04491 Cylinder body 2" did. covii i e 1
9 110-04501 Piston rod 1 1/4" did. ceeeriiii i s 1
10 D-6021 [T T L 1
11 D-6020  PISTON 2" di8. ceureereeirerenrnnirnieiriirresiasea st rs st et s ta s rern v e s s basan et narats 1
NI* 9488  Repair kit {includes # 1, 2, 3, 4, B & B} .oovvvviiiiniiiiiininen e 1

*NI = NOT ILLUSTRATED

41 =



HYDRAULIC MOTOR # DH 250 & DH 315

8 2 4)6)5 7
rrdd NN\
N
\‘Lwe’\/ N
= %
Y i)
ZZANNRY
NI, NN éuu
REF. CODE # DESCRIPTION QTy
DH 250 DH 315
1 681X1961 SCrew MB X TBMIM couiiiicii e s e b ea s 6 6
2 151-1313 DTN T T T R O 1 1
3 151-1827  SPIgOT FlANQE .u.iiriiiireiriirie e rrer e etreeere s et ea e st e easiaseass st sanensenns 1 1
4 633B3385 Shaft seal BAKDH NG ..o v rm v se i s es s n s e m e 1 1
5 ] = I 1 S & 4 T o T PR 1 1
6 TBT1-1608  BBANNG MBCE trnvrieiiiieie e it r s et s e s e s st s ennrnstnsnrnanns 1 1
7 151-1458 Axial needle bearing ....ccoooiiiiiiiii s e 1 1
8 BB2LA0B4  WoOodrUff KBY ...ooivviriiiviiiiiiiii i en et ts s st sb e e s e v e s e rme et reaaans 1 1
9 e Housing and output shaft ....cccocoiiiniiiiiiii e e, not sold
10 T51-2649  Cardan Shaft .iiiiiveieirirercereiereniei e et re et e e e rer e et e e e reenaes 1 -
10 181-2650  Cardan shaft . ..o e e e s e rane - 1
11 e ac ] i i T & T 3 3
12 151-1713 DistribUTOr PIAte cuiviiiiiiiiiie i e e e e e 1
13 1561-1193  Gear Wheel Set.....cccoiiiiiiiiii e e e ee e r e e e e eaaas 1 -
13 151-T186  Geal Wheel SEL..uiiiiiiiiiiiiiiieierierereesriersnrereerninnrene e sinresssraerarnssians - 1
14 151-2641 1o oo P 1 1
15 684X2481 Washer ..oveeiieiiiiiiniiiii i, 6 6
16 681X0184  Screw M8 x 1.25mm Din 9371 X BOMM Ig . vciiieviiiiieceeeeieree e een, 6 -
16 681X0186  Screw M8 x 1.25mm Din 9371 X 70MM 10 . vvvvieiiiiinieinirieeinesrseneisrenaes - 6
17 TBTAOATE  NEME PlAtB .. ieis it s e r et e a e e s e s b neens 1 1
18 68121011 DIFIVE BOTBW 1.ttt i e ety e b bt b e e s enrnrnen 2 2
19 B631X2013  Drain plug 7/18"-20 UNF ....uiiiiii e e e e 1 1
NI* LR R B R S T oY T T 1 - O O T 1 1
“*NI = NOT ILLUSTRATED ~—  — "~ 7 = 7 T



TORQUE CHART

TORQUE SPECIFICATION TABLE

Use the above torques when special torque is not given,

| NOTE: These values apMyMﬂnmmM@mm&mmmwmmngmﬂﬂﬂg do

Thread UNC and UNF || Grade 2 O Grade5 €0 €D (X) | Grades* &Y &®
Bolt size Torque Torque Torque
Pound feet |Newtonmeters| Poundfeet |Newtonmeters| Pound feet |Newton meters
Inches mm min, max, mirn, max., min. max. min. max. min, max, min, max,
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
/16 7.94 10 12 13.6 16.3 17 20.5 231 27.8 24 29 325 393
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 732 .
716 11.11 30 35 40.7 474 54 64 732 86.8 70 84 949 1139 ;
1/2 12.70 45 52 61.0 70.5 80 96| 1085 1302 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 1016 110 132 | 1492 179.0 160 192 | 217.0 2604
5/8 15.88 95 1057 1287 1423 150 180 | 2034 244.1 220 264 | 298.3 358.0
34 19.05 150 185 2033 2507 270 324 | 366.1 4393 380 456 | 5153 6183
18 22.23 160 2001 2168 271.0 400 480 | 5424 6509 600 720 | 813.6 9763
1 25.40 250 300 ] 3388 4065 SRO 696 | 7865 9438 00 1080 112204 1464.5 :
118 25.58 - - - - 800 880 [ 1084.8 1193.3 1280 1440 | 1735.7 1952.6 :
11/4 31.75 - - - - 1120 1240 | 1518.7 16814 1820 2000 | 2467.9 2712.0
1378 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 (32273 3688.3 g‘
1172 38.10 - - - - 1940 2200 | 2630.6 29832 | 3160 3560 | 4285.0 48274 :
* Thick nuts must be used with grade 8 bolts.
|| Grade 4T O @ Grade 7T @ Grade 8T @
e !
8 % g E Torque TOI'qllG Torque
8 5 =
wn “ E 2 Pound feet | Newton meters| Poundfeet |Newtonmeters| Poundfeet |Newton meters
=¥
min, max. min, max. min. max. min, max. min. max. min. max.
M6 UNC 1.60 3.6 5.8 4.9 79 5.8 9.4 7.9 127 7.2 10 9.8 13.6
M8 TUNC 1.25 7.2 14 9.8 19 17 22 23 298 20 26 271 35.2
MI10 UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 379 46,1 51 59 69.1 79.9 57 66 712 804
M14 UNC 2.0 49 56 66.4 75.9 81 93] 109.8 126 96 109 | 130.1 147.7
Mi6 UNC 2.0 67 77 90.8 1043 116 130 | 1572 176.2 129 145 174.8 196.5
MI8 UNC 2.0 38 100 | 119.2 136 150 168 | 2033 2276 175 194 | 2371 2629
M20 UNC 2.5 108 130 | 1463 1762 186 205 252 2778 213 249 | 2886 3374
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
MI10 UNF 1.25 20 29 27.1 393 35 47 474 63.7 40 52 54.2 70.5
MI12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 1016 -
MIl4 UNF 1.5 52 64 70.5 86.7 90 106 122 1436 107 124 145 168
Ml6é UNF 1.5 69 83 3.5 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
MI8 UNF 1.5 100 117 136 158.5 177 199 | 2398 269.6 202 231 2737 313
M20 UNF 1.5 132 150 | 178.9 203.3 206 242 | 279.1 3279 246 289 | 3333 3916

- notapply if extreme pressure (ubricants are used.
C 43 e



WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if
maintenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.













Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

INNOVATION - EXCELLENCE

LES MACHINERIES PRCNOVOST INC.
260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

l'el.: - . axX: -




	#10794 to #11443
	Return general index
	Return index group 3
	P-992
	P-992TRC
	P-980, P-1040
	P-980TRC, P-1040TRC
	PSI-9204
	PC-9204
	PCTH-92104
	HEAVY DUTY KIT
	9225 (T80)
	9475 (T90)
	9307 (T279)
	25TR08
	20G28
	DH-250, DH-315
	Following year
	Previous year

